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Tested by (name + signature)........... : \
T : JERNIC

: PUNESTS s /
Approved by (name + signature)......:
IS Testing Laboratory..... |  RESHZMISABIRAH
Dongguan Anci Electronic Technology Co., Ltd.

bkl Address ..., L P REETAL S TRATA S K M1 12 ARE -2

1-2 Floor, Building A, No.11, Headquarters 2 Road, Songshan
Lake Hi-tech Industrial, Development Zone, Dongguan City,
Guangdong Pr. China

ZEE75/Applicant’s name ... RS TR TRISERAR
Shandong Goldencell Electronics Technology Co., Ltd.

il Applicant's address ... (|IREFFSHKETTAKAN
5th Fuyuan Road, Hi-Tech District, Zaozhuang City, Shandong,

P.R.China
MlisttmiEStandard. ...oocceeeciininnn ;. ST/SGI/AC.10/11/Rev.6/Section 38.3
HRI8RlIClassification of test.....:  Test Report
FEER AT IName of sample.............. s HE
Lithium-ion Cell
Bl EIMOH e carvamismnmimnssnas :  HTCFR18650-1600mAh-3.2V

Test conclusion:

Lot o

The Lithium-ion Cell submitted by Shandong Goldencell Electronics Technology Co., Ltd. are tested
according to Section 38.3 of the six of the Recommendations on the Transport of Dangerous Goods,
Manual of Test and Criteria (ST/SG/AC.10/11/Rev.6/Section 38.3). The test items are full items. The test
results comply with the relevant requirements of the standard. .

P L 25 T oh TR A PR 7RG M4 B T UES, (RAR CGCTfalinih Seamig i ut1s) g ntndt F
ARS8 TN, WRIAEWH, KGR SRR EOR.
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% % 5 /Report No.: SA1904143U 01001

HEF=Eafii/Manufacturer’s name.......  ||ZRE TEFRHSEIRLAT
Shandong Goldencell Electronics Technology Co., Ltd.

SEF=EfuifElit/Manufacturer’s RS RESH X ST AN

AdAreSS . .ooiiiiiiee e 5th Fuyuan Road, Hi-Tech District, Zaozhuang City, Shandong,
P.R.China

FE(E/RALNGS .ovoveveveevveeveee. 3.2V, 1600MAh, 5.12Wh

HithR<J/Battery dimensions ........ Max.18.25mm(¢)xMax.65.2mm(H)

HESREE/Quantity of sample...........  35pcs

Hm4RS/Sample identification.......  C1#-C35#

EHERHA/Receiving date..................  2019.04.16

EHEB/Means of receiving .......... ZEPERE

Description of the sampling procedure: /

BURERE R BB /

Description of the deviation from the standard, if any: /
MR RAFF G R AET 3 - /

Remarks/ &+ :
1. AR o DL AR IR
Throughout this report a comma is used as the decimal separator.
2. RERRI E M F R, MMFE R AR S .
Nobody is allowed to photocopy or partly photocopy this test report without written permission of PTC.
3. AR AHEN . HAZN S NS TR
The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
4. FARE IR -
The test report is invalid if altered.
5. A IR 5 A R BRI 2 H A TUR A R e B A AR H
Objections to the test report must be submitted to PTC within 15 days.
6. AR AR IR AT F it 7157
The test report is valid for the tested samples only.
7. HERE P RIOR AT EHE, PR EN”, PERRAENE”, NIAER R A EH.
As for the Verdict, “-” means “no need for judgement”, “P” means “pass” , “F” means “fail” and “N/A”
means “not applicable”.
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% % 5 /Report No.: SA1904143U 01001

Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number

T.1: Altitude simulation / /= FE 4L
T.2: Thermal test / 3 iR

T.3: Vibration / #z 3} Cl# - Cl0o#
T.4: Shock / it

T.5: External short circuit / 4Nz %

T.6: Crush-/45H: or Impact/fi i C11# - C15#
T.8: Forced discharge / i il iU H, C16# - C35#

The sample’s status is good.

FEAIROL R4

The conditions of the batteries of samples No. C1# to C10# are at first cycle, in fully charged states.
FE g CL# - CLO#YHE — IRAE I 78 TECE A 31 5 4 7 A IR AS O LB

The conditions of the cells of samples No. C11# to C15# are at first cycle at 50% of the design rated
capacity.

B 5 CL1# - CLB#N SR — A 78 T FEL JA) 391 78 P 2R AR R 25 8 O 5090 R 24 FA RS

The conditions of the cells of samples No. C16# to C25# are at first cycle, in fully discharged states.

FE g C16# - C25#9 5 — RGN 78 T5CE 31 578 4 T8 R IR AS ) F S

The conditions of the cells of samples No. C26# to C35# are after fifty cycles ending in fully discharged
states.

P g 5 C26# to C35# 4 T IR AHFR 7 15 L i /5 58 A TR RUIR A 10 ks

The Lithium-ion Cell submitted by manufacturer are single cell batteries and shall be tested according to
the testing requirements for “cell”.

1138 7 B P A S RS O B RO L, 22 TR PRSP I X SR AT I 3

Page 3 of 16




% % 5 /Report No.: SA1904143U 01001

Test Procedure:

1.Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be
conducted using undamaged batteries previously used in Tests T.1 to T.5 for purposes of

testing on cycled batteries.

B — PR I REAT T AR T.8ES o FL b6 AT 42 7 72 AH [R] ) — 4 it BT B8 T.AR T.5. ik
IS T.6FIT.8RAH I AR o Al ad ity ity o (3G .70 DS 26 A A2 1RR T A 2= T.5 48 A ok A AR A5 IR el il
7, DMENHAHEAT FEAE AL ) i b

2.In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-Mz)/M;x100

N7 EMPTERR, AT AR RS (%)=(Mi-M2)/M;x100

Where M; is the mass before the test and M. is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as "no mass loss".
s M2 R AT 5 5, Mos2 16 5 1 5 5o i SRS P AR AN I R 3R B A 808, A TR &2k

Mass M of cell or battery Mass loss limit

H AR5 F Y ) J Jo B 45 R PR A
M<1g 0.5%
1g=M<75¢g 0.2%
M>75g 0.1%

3. Intest T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test battery after testing is
not less than 90% of its voltage immediately prior to this procedure.

FEMATIET.A, BB ET0BR. L. TR, SRR K, JF AR5 it e a5
Jei FIFF % U AS /N T HAE AT X — 1050 /i L ¥ 90% .
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Photos of Samples and Labels/#& 58 &FriR
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UN 38.3

Fi/Clause | brifE#k/Requirement + Test MR 45 H/Result - Remark w1
Verdict

38.3.4 Procedure / ilists98 P

38.3.4.1 Test 1: Altitude simulation / JU3R1: 75 BRI P

Test cells and batteries shall be stored at a P
pressure of 11.6kPa or less for at least six hour at
ambient temperature (20£5C)

B A B AR VR N2045°C, KSR JIAAK
F-11.6kpa KRB FEA D TF6 AN/

Requirement / bR E R No leakage, no venting, no P
1. Cells and batteries Mass loss limit: <0.2% gl)silifsembly, no rupture and
1 T AR 2 <0. 2% . ,
e less than o0g The | EI T AR
2. Open circuit vo tage not less .t an 90 /o,_T e WEELLL B T3S KA.
requirement relating to voltage is not applicable to
test cells and batteries at full discharged states. | The data see table 1.

FE IR 5 FF B PR RME TR b a0 e gy | AR R L
90%, JH EERANIE FH T 58 4505 HL AR H M RS

3. No leakage, no venting, no disassembly, no
rupture and no fire.

FeEdh CRt) Mols . THER. Bk, o
CALRTCE KIS IR AR

38.3.4.2 Test 2: Thermal test / W 2: 35 7 S5 P

Test cells and batteries are to be stored for P
R A S5 A 40 T

1. one temperature cycle: 72+2°C(6h) — -
40+2°C(6h)

— YR JEIEIF N T242°C (6h) — -40+2°C (6h)
2. The maximum time interval between test
temperature extremes is 30 minutes

U5 P e 4 B K [R] B B 18] A 30mins .

3. This procedure is to be repeated 10 times
EE10 RIEIF

4. after which all test cells and batteries are to be
stored for 24 hours at ambient temperature
(20£5C)

TEIREE R G, HUTE 2085 CHIZ%MLT B 24 /N
B,
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UN 38.3
#i/Clause | 7% k/Requirement + Test M EL H/Result - Remark Y|
Verdict
Requirements / 5K No leakage, no venting, no P
1. Cells and batteries Mass loss limit: <0.2% glj’?i?;embly, ho rupture and
il R <0, 2% . ,
PR ELR<0.2% 0 Fde. T TR
2. Open circuit vqltage not less .than 90 A),.The BRI T2 KR
requirement relating to voltage is not applicable to
test cells and batteries at full discharged states. | The data see table 1.
FE A R0 5 B P S Tk i Pk gy | AIRECR LR
90%, JH EESRANIE FH T 58 4505 H ) H Y M RS o
3. No leakage, no venting, no disassembly, no
rupture and no fire
FeEdh (Rt Mols . THER . ok, o
PAK T KIS R A
38.3.4.3  |[Test 3: Vibration / JUiR 3: #&3h P
1. Cells and batteries are firmly secured to the P

platform of the vibration machine
ORI L T 7R [ 22 2 e R B & (G b
2. The vibration :a sinusoidal waveform with a

logarithmic sweep between 7 Hz and 200 Hz and
back to 7 Hz traversed in 15 minutes

PRBILAIEZ P, LL7THZ #8012 200Hz, SRJ57E
IR B THZ Jy—MER, —MEHFFEEL5 208
XS BT AL

3. the logarithmic frequency sweep is as follows:
from 7 Hz a peak acceleration of 1 gn is
maintained until 18 Hz is reached, The amplitude
is then maintained at 0.8 mm (1.6 mm total
excursion) and the frequency increased until a
peak acceleration of 8 gn occurs (approximately
50Hz), A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200
Hz

BRI NT B 25 TT 4R R 55 Lgn i) KNI 2 B
P N8 2k, IR IRIERFFE0.8 2K (&
M5 1.6 22K FFHE ISR B 2 i KN Bk 2
8gn (ML N50 Hidk) » R KINEE PR RFAE
8gn ELEIIRIEINFI200 %%

4. This cycle repeated 12 times for a total of 3
hours for each of three mutually perpendicular
mounting position of the cell. One of the directions

of vibration must be perpendicular to the terminal
face.

PRS0 FL b — A7 1A I A0 3 B i i, 0 4
AU =AEARE BT BRI L2 U B
JTIE3 AN, 3R /N
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UN 38.3

Fi/Clause | brifE#k/Requirement + Test MR 45 H/Result - Remark w1
Verdict

Requirements / 5K No leakage, no venting, no P

1. Cells and batteries Mass loss limit: <0.2% gf?ﬁ;embly' no rupture and

¥ i 01 B 4571 R <0.2% NN -

PR ELR<0.2% 0 Fde. T TR
2. Open circuit vqltage not less .than 90 A),.The BRI T2 KR
requirement relating to voltage is not applicable to
test cells and batteries at full discharged states. | The data see table 2.
FE A R0 5 B P S Tk i PPk gy [ AIRECR LR,
90%, JH EESRANIE FH T 58 4505 H ) H Y M RS o

3. No leakage, no venting, no disassembly, no
rupture and no fire

FeEdh (Rt Mols . THER . ok, o
PAK T KIS R A

38.3.4.4 Test 4: Shock / iR 4: v P

Test cells and batteries shall be secured to the N/A
testing machine by means of a rigid mount which
will support all mounting surfaces of each test
battery. Each cell or battery shall be subjected to
a half-sine shock of peak acceleration of 150 gn
and pulse duration of 6 milliseconds. Alternatively,
large cells may be subjected to a half-sine shock
of peak acceleration of 50 gn and pulse duration
of 11 milliseconds.

o 0 R A L S 36 e 1 ] P 7 A R R
b, AT RASCEEREN N A R A T . AR FREER
RV B P U AR N B2 150 gn. Jik i 18] 6 mis )2 I
SRPCIEAT s o B O PR N WA i FE 50
gn. BKRESTE 11 ms i IE 52 3k AT vt o
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UN 38.3

#=¥i/Clause

Frii i sR/Requirement + Test

R 45 B /Result - Remark

FIE
Verdict

Each battery shall be subjected to a half-sine
shock of peak acceleration depending on the
mass of the battery. The pulse duration shall be 6
milliseconds for small batteries and 11
milliseconds for large batteries. The formulas
below are provided to calculate the appropriate
minimum peak accelerations.

FEA FL TN FH 2 T SR U et P 0 3 B2 DR /N Lk
TR TR . /NRB R 6 ms bk ] PSR
LN FH 1L ms R Bk b st 18] AR T T 2 2ok
SRS ) B /N U A IR

Pulse

Minimum peak acceleration >
duration

Battery

150 gn or result of formula
Acceleration (gn)

Small
batteries (100850j 6ms

mass*
Whichever is smaller
50 gn or result of formula

Acceleration (gn)

Large 30000
batteries =

mass*

11ms

Whichever is smaller

P

Each cell or battery is subjected to three shocks in
the positive direction and to three shocks in the
negative direction in each of three mutually
perpendicular mounting positions of the cell or
battery for a total of 18 shocks.

A PR B R N A = A S LT FR) 1 7] 8 7K 32 =K
My, AR &R SZ3 G, FE18IK

Requirements / br#EZR
1. Cells and batteries Mass loss limit: <0.2%
i o7 B 442K <0.2%

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to
test cells and batteries at full discharged states.

P At a6 i T % P IS ANER T i T B F s 1
90%, It ERANTE FI T+ 78 427805 L Y R L AT RS

3. No leakage, no venting, no disassembly, no
rupture and no fire

Fedh CRIBD NGIRNR . JToHS. ok, ol
PAR oA KIS KA

No leakage, no venting, no
disassembly, no rupture and
no fire.

T JTCHER . k. 8
LN oA KA

The data see table 2.
1R s WAk 2.

38.3.4.5

Test 5: External Short Circuit / WNR5 #hE5E 5
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UN 38.3

ZTi/Clause | brifE Z>R/Requirement + Test MR L5 H/Result - Remark |
Verdict

1. The cell or battery to be tested shall be P
temperature stabilized so that its external case
temperature reaches 57+4°C

PRI B IR AR EAES7+4°C, LU st Bl
FE /MR IR BEIL B]57£4°C

2. the cell or battery shall be subjected to a short
circuit condition with a total external resistance of
less than 0.1 ohm at 57+4°C, This short circuit
condition is continued for at least one hour after

the cell or battery external case temperature has
returned to 57+4°C

FGFE i IE TN /INF-0.1Q f A Hi B (8 B 1474

B, PG AN IR B VR SR BI57+4°C 2 5 DRIF R IR
BL/PERLE,

3. the cell or battery must be observed for a
further six hour for the test to be concluded

Xof OB FL I 20— 2P ML EE6 AN/ A BE T 4

o

Requirements / FrifEEK External temperature not P

During the test and within six hours after test, the exceed 170°C
cells or batteries ANR W FE AN IE170°C

M FE A P 2 J56 /NP, B El b RE | No disassembly, no rupture
L] and no fire.

1. External temperature not exceed 170°C Tk ERERAMTEHE KR
SN FE AR 170°C RE.
2. No disassembly, no rupture and no fire. The data see table 2.

Tofitd . ToMR T KGR . T s WA 2.

38.3.4.6 Test 6: Impact ~Crush / Mik6: W 5% P

Impact (applicable to cylindrical cells not less than P
18mm in diameter)

fuifi GEMTEAEANT18 KA B i)
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UN 38.3
#i/Clause | 7% k/Requirement + Test M EL H/Result - Remark Y|
Verdict
1. This test sample cell or component cell is to be P

placed on a flat smooth surface

HREIRGGE s FH ) FESE BB S ) RS TR E — DY
R i

2. A 15.8 mm diameter bar is to be placed across
the center of the sample, A 9.1kg mass is to be

dropped from a height of 61+2.5cm onto the
sample.

o —H AR 15.8mm KRR Bl ERCE S
e — B N9.1kg VIR N61£2.5cm (7 5 ¥ 7]
B

3. The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mm = 0.1mm diameter curved surface lying
across the centre of the test sample. Each sample
is to be subjected to only a single impact.

Pz e, N 5 P I R AT I S
JEAE AR F 0 1 B2 15.8+0.1 =K 25 il 2 1 (X il
FH. F-MAERER K.

Requirements / frifEEK External temperature not P
exceed 170°C

1. Cells external temperature not exceed 170°C.

P 5 B L ) B T 2R TP S S L 170°C SRR AL LT0C
2. No disassembly and no fire within six hours of No dlsassembly, ho rupture
this test and no fire.
RILHIEE N2 P, AR A S gﬁ%‘%W%ﬂﬁﬁkﬂ%
R KGR K °
The data see table 3.
1IN W33,
Crush (applicable to prismatic, pouch, coin/button N/A
cells and cylindrical cells less than 18mm in
diameter)

Pk CEMITRAEE. 423, fm/anmibMmeEs
/NT18 K AL fL i)
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UN 38.3

ZTi/Clause | brifE Z>R/Requirement + Test MR L5 H/Result - Remark |
Verdict

1. A cell or component cell is to be crushed N/A
between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5 cm/s at
the first point of contact. The crushing is to be
continued until the first of the three options below
is reached.

K F b BT FL I BCE PSP I Z R BE I, H7 R 7T
FEZHTNR, AR5 — Dl f i K2 815
JEKAD . SRS FrEe T, ERHILLIT =Mz

(a) The applied force reaches 13 kN + 0.78 kN.
JiEIN 11353013 F4-£0.78 T4

(b) The voltage of the cell drops by at least 100
mV

LB AR FEL R R FE 2220100 24K

(c) The cell is deformed by 50% or more of its
original thickness.

R AR T 1% S 6 ) P ) 50% A _E .

2. A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin

cell shall be crushed by applying the force on its
flat surfaces.

For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
AT B AR 2 F s 2 M e 9 P — TRt s o 410/
TE Wt B A3 SR TR o [ TR 25 0 e
T3 170 e s o

Requirements / HpifEE K . N/A
1. Cells external temperature not exceed 170°C.
P, R B P 1) e e 2 T Dk P B AN I 170°C

2. No disassembly and no fire within six hours of
this test

RIGLRIE6 AN/ Z N, ISR SV HL ARG
AR R TC A KL R A

38.3.4.7 Test 7: Overcharge / fik 7: 7 N/A

Page 12 of 16



% % 5 /Report No.: SA1904143U 01001

UN 38.3

Fi/Clause | brifE#k/Requirement + Test MR 45 H/Result - Remark w1
Verdict

1. The charge current shall be twice the N/A
manufacturer’'s recommended maximum
continuous charge current

A2 53 | HERR A fe KRR 45 78 F FELJRDNS AR 78 R
2. The minimum voltage of the test shall be as
follows

P SYUR7W 5 N ENE R

a) When the manufacturer's recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of
two times the maximum charge voltage of the
battery or 22V

USRS S B L AN 18V, A Y
/T R R S SR T SR A B OK TG R R TR £
FE22V Z HBUNE .

b) When the manufacturer's recommended
charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum
charge voltage

IR AR R e F R S 18V, AR f /)
78RR IR R | SbR S B K TR L L 1.2 .

3. Tests are to be conducted at ambient

temperature 20+5°C, The duration of the test shall
be 24 hours

2045 CHIBGIRZ T, iR J0FFE:24 I

Requirements / brifEE K N/A
No disassembly and no fire within seven days of
this test

WIS ERIE hARIR 57 R, BTSRRI TG
HRNG KA.

38.3.4.8 Test 8: Forced discharge / Jlik 8: 317 & P

Each cell shall be forced discharged at ambient P
temperature by connecting it in series with a 12 V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer

205 CHIM BRI T, B NHSIERETEL2V WH
TR E AR TR A ORI B R A A R
A TA /i REE N TiaT kit bl I 1= D= £ b5 ey N QG R E Y
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UN 38.3

Fi/Clause | brifE#k/Requirement + Test MR 45 H/Result - Remark w1
Verdict

The specified discharge current is to be obtained P
by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each
cell shall be forced discharged for a time interval
(in hours) equal to its rated capacity divided by the
initial test current (in ampere)

Fi 58 1A P PRI I T A ECAE R LSS B I K/
FNTNZE RIS, BN HL AP 2 1] 735 P I )
MBI BRI R (25

Requirements / ArAEEK: No disassembly and no fire. P
No disassembly and no fire within seven days of | TCARIANITEE KA -
this test The data see table 3.
BRI ARG P ANRIR ST RN, NEMETTE | ik e w353,
ERIGRKE .
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Table 1: T1-T2/3%k1. i{%1-iA52

Sample No. | Mass prior to OCV prior to Test 1: Altitude simulation Test 2: Thermal test
I HHERIRS | test/ HARIRE | test/ HIOHTFE Mzt 1 : EEEHL st 2: I S0
© £V Mass Change ratio Mass Change ratio
loss(%) EAJELY (%) loss(%) F LY (%)
FREIRK (%) FREIRK (%)
Cl# 39.358 3.461 0.000 100.00 0.041 99.19
C2# 39.412 3.493 0.005 100.00 0.038 99.20
C3# 39.313 3.476 0.000 100.00 0.031 99.48
Ca# 39.324 3.485 0.003 100.00 0.046 99.48
C5# 39.407 3.483 0.000 100.00 0.053 99.51
ce# 39.516 3.474 0.000 99.97 0.058 99.37
C7# 39.435 3.433 0.000 100.00 0.028 99.24
cs# 39.288 3.462 0.000 100.00 0.053 99.25
Co# 39.381 3.481 0.000 100.00 0.043 99.54
clo# 39.424 3.459 0.000 100.00 0.053 99.36
Table 2: T3-T5/ #2. ik4u3-iA%K5
Sample No. | Mass prior to OCV prior to Test 3: Vibration Test 4: Shock Test 5: External
/RS | test /iEIORIRAE | test /IIGATER | st 3: e Wik 4 ety | Snor Ot
(@ (V) Mist 5 SMEE
%
Mass | Change Mass | Change Temp. (C)
loss(%) ratio loss(%0) ratio B (C)
FREIRK | BBIEY |FREIRK| HELY
(%) (%) (%) (%)
Cl# 39.342 3.433 0.000 | 100.00 | 0.003 | 100.00 90.6
C2# 39.395 3.465 0.000 99.94 0.000 | 100.00 95.1
C3# 39.301 3.458 0.000 | 100.00 | 0.000 | 100.00 91.0
Ca# 39.305 3.467 0.000 100.00 0.000 100.00 103.5
C5# 39.386 3.466 0.000 100.00 0.000 100.00 107.5
Co6# 39.493 3.451 0.000 100.00 0.000 100.00 109.1
C7# 39.424 3.407 0.000 100.00 0.000 100.00 117.3
C8# 39.267 3.436 0.005 100.00 0.000 100.00 116.0
Co# 39.364 3.465 0.000 100.00 0.003 100.00 100.4
Clo# 39.403 3.437 0.000 99.94 0.000 | 100.00 119.7
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Table 3: T6-T8/ %*3. i\ 6-i5:8

Test 6: Impact +Crush Fest-+-Overcharge Test 8: Forced discharge
1 iale: FEEAFE SRR 1 8: SEHPER
Sample | OCV pri\or Tiamp. () Sample No. / # | OCV prior to test| sample No. /% | OCV prior to test
No. /g | to test/ i, | [RE (C) Sy 1 IRISBIERRE(V) e 1 R IRBIERRE(V)
me | WRIEE
)
Cli# 3.286 104.0 -- - Cle# 2.816
Cl2# 3.295 138.2 -- -- Cl7# 2.807
C13# 3.291 131.1 -- -- C18# 2.826
Cl4# 3.285 122.1 -- -- Cl9# 2.824
C15# 3.293 133.0 - - C20# 2.818
- - - - -- C21# 2.834
- - - - - c22# 2.827
- -- -- -- -- C23# 2.845
- - - - -- C24# 2.816
- - - - - C25# 2.823
- - - - - C26# 2.833
- - - - - c27# 2.847
- -- -- -- -- C28# 2.821
- - - - -- C29# 2.852
- - - - - C30# 2.835
-- - -- -- -- C31# 2.844
-- - -- -- -- C32# 2.837
-- - -- -- -- C33# 2.824
- - - - -- C34# 2.831
-- - -- -- -- C35# 2.827

--- End of Report ---
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